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1.5 sSat. = 107'0 AV Cr.
- SPECIMEN NO. N Y2 X3 4
- _i| WATER CONTENT, 7 5i.2 143.9153.7[5).5
<
= - {=| oRY DENSITY. PCF 70.7 1 72.0 | 83.2 [70,(
g Z | SRTURATION, 7 10C.5] 1905 | 109G+
1 S 1.0 VOID RATIQ 1.38301.342(1.437
2 e o | WATER CONTENT. 7
a Y| ory oENGITY. PCF
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w g SATURATION., 7
~ ofvoiD RATIO
S 0.5 w
et & BACA PRESS-..TSF
z MIN PRIN..STRESS..TSF| 0.5 [ 1.5 | 3.0
e - MAX. DEV. STRESS. TSF[G.95 | 0.37 [ 0.89 |,8713
; TIME T0 FRILURE..MIN.| & 18 18
NIEES FEDERERENE FENE! ATE OF STRAIN INCR.Y
G s TR 25| RATE OF STRAIN INCR 5 8
AXIAL STRAIN, ¥ INITIAL DIAMETER, IN.| t.41 | 1-41 1] 1.41
CONTROLLED-STRAIN TLST INITIAL HEICHT. IN. | 3.0C | 3.8C | 3.00
GCSCRIPTION OF SPECIMENG. PLASTIC CLAY (CHJ. CRARY
te 88 Jru 27 [Pr st CS 2.70 (ESTIMATED). [UNGISTURSED SPECIMEN | G TEST
REMARKS: , : PROJECT: M.R.G.0.-NEW GHIPLOCK
IENC SITE
_ | BORING NO. 2-1U SAMFLE. NO. 9-B
. GEPTH/ELEV 28.9/-29.3 TECH. KOC
LABORATORY USAE WES  |DRTE 07 JUL 5!
TRIRXIRL COMFPRESSICON TEST REPGRT
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: NORMAL STRESS. T/SQ FT _ i
6.6 YSa’(z 107-0 AVG. -
Tk " | SPECIMEN NO. Al Y2 X3 4 L
< T WATER. CONTENT. % 47.3 | 54.9 | 52-1 [5]. &
-+ ks -
- I 3 | :,URY DENSITY. PCF 73.4 | 67.9 | 70.1 |70.5 ?
o - \ = | SATURATION. % 99.5 | 99.8 { 100+ P'
. S 0.4 Faldet 4—#@ VOID RATIO i.297{1.484|1.404 o
. : o | WATER CONTENT. ¥ '
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2 W ORY DENSITY. PCF
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= w SATURATION, ¥ _
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= w ["BACK PRESS.. TSF E
> i MIN PRIN. STRESS. TSF| 8.5 | 1.5 }3.0 [
e - MAX. DEV- STRESS. TSF| 0.40 | .49 | G.5i | 4i7] .
- ‘ TIME TO FAILURE. MIN.| 8 10 14 v
FUSSEEEEEE R RATE OF STRAIN INCR.Z
5 10 15 20 e
AXIAL STRAIN. ¥ INITIAL DIRMETER. IN.| i.41 | 1.41 | 1.41 |-
CONTROLLED-STRAIN TEST INITIARL HEICHT. IN. 3.60 | 3.60 | 3.60 | ~
DESCRIPTION OF SPECIMENG. PLASTIC -CLAY (CH). CRAY: SILT LENSES ‘
tL 719 |pL 21 |PI S2 [cs 2.70 (ESTIMATED) UNDISTURBED - SPECIMEN | Q TEST .
REMARKS o PROJECT M.R.G.0.-NEW SHIPLOCK 9
THNC SITE 2
BORING NO. 2-1U SAMFLE NO. 13-D v
7
DEPTH/ELEV 50.9/-42.3 TECH. KOC L
LABORATORY UGAE -WES OATE 07 JuL 81 Ny
13
TRIAXIAL COMPRESSION TEST REPGORT :
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NORMAL STRESS. T/$Q FT
- Ysox=1%-9  ave
TR SPECIMEN NO. _ Al Y2 X3 . 4
- - o WATER CONTENT, % 32.6 | 33.5 | 34-1 |=23.,4
= n = GRY DENSITY. PCF 89.8 | 89.0 { B8.4 |29, |
o o Z} SATURATION, % 100+ | 100+ | 100+
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o TIME TO FAILURE. MIN.| 6 12 29
ENRENETEEREEWENE FE ! TE OF STRAIN INCR.Z
o} 5 i0 .15 20| JAIE O STRAIN 1
AXIAL STRAIN. 7 INITIAL CIAMETER. IN.| i.41 | 1.41 | 1.4t
CONTROLLED-STRAIN TEST - INITIAL HEIGHT. IN. | 3.G0 | 3.0C{ 3.GO

GESCRIPTION OF SPECIMENS; PLASTIC CLAY (CH). CRAY &.BROWN MOTTLED

LL o7 PL- 26 PI"31. CS 2..70 (ESTIMATED) [UNGCISTURBED SPECIMEN [ Q TEST

REMARKS ; PROJECT M.R.G.0.-NEW SHIPLOCK
THNC SITE
BORING NO. 2-1U | saMPLE NO. 22-C
. DEPTH/ELEV 85.9/-77.3 TECH. KOC
LABORATORY USAE WES DATE 07 JUL 8l
TRIAXIAL COMPRESSION TEST REPORT
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' NORMAL STRESS. T/5Q FT B
1.5 Ysakz VO3 AV &
- SPECIMEN NO. Al Yz | X3 4 -
-k 2| WATER CONTENT, % | 45.5 | 47.2 | 45.6 AG\ &
= — | =| oRY DENSITY. PCF 75.9 | 74.8 | 75.8 [ 755
o C \ Z{ SRTURATION. 100+ | 106+ | 10+ ol
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e n 1 [#AX. DEV. STRESS. TSF| i.2a | i.28 {i.30 {1.21% =
: . TIME TO FAILURE. MIN. 28 i9 - 29 -
Dy e die o dosvpdnir? feave OF STRAIN INCR.Y| 5 4 7. i
5 i0 .15 20 EOFS -
AXIAL STRAIN. % - INITIAL CIAMETER. IN.| i.40 | 1.40 | 1.40 -
CONTROLLED-STRARIN TEST INITIAL HEICHT. IN. 3.60 {3.00 ¢ 3.0C
CESCRIPTION OF SPECIMENS: PLASTIC' CLRY (CH}. CRAY .
: ‘ R
tL 73 fPuza  [PI 49 GS 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN | G TEST %_,
REMARKS : PROJECT  M.R.C.0.-NEW SHIPLOCK h
IHNC SITE i
BORING-N3. 2-1U SAMPLE NO. 28-D ¢
. " | GEPTH/ELEV 111.3/-102.7 | TECH. kJH ;
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NORMAL STRESS. T/SQ FT
s Xsa} = \\‘3-?5 -~ lave
- SPECIMEN NO. Al vz X3 |04
- | WATER CONTENT. 7 | 3i.4 | 36.2 | 30.1 | 32.4 |31
= .
= - —! ORY DENSITY. PCE 90.2 [ 92-4 | 92.3 | 83.3 AL\
o £ , = L SATURATION. % 37.5./98.8 | 98.3 | 98.6
S - zZ
1 > 1.0 2 VOID RATIO G.963|C.825|0.827|C.897

WATER CONTENT. %
1 ORY DENSITY. PCF
SATURATION, 7%
vOI[D RATIO

OEVIRTOR STRESS.
[&
ﬂ | 1
TY 7T Th
4
BEFORE SHEAR

e BACK PRESS.. TSF
MIN PRIN.. STRESS. TSF| 0.5 | i.5 | 3.0 | 1.5
. MAX. DEV. STRESS, TSF| G.55 | .09 | G.71 | 0.35 | 8%
E{ _ TIME TO FAILURE. MIN.| il 55 71 25
o b | RATE OF STRAIN INCR.Z| S
AXIAL STRAIN. 7 INITIAL CIRMETER. IN.| i.40 | 1.40 40 | -39
CONTROLLED-STRAIN TEST INITIAL HEIOHT. IN. | 3.06 | 3.00 | 3.0¢ | 3.05

CESCRIPTION OF SPECIMENS: CLRY (CL). GRAY

tL 38 PL 19 PI 18 CS 2-70 (ESTIMRTED) |UNGISTURBED SPECIMEN G TEST

REMGRKS : PROJECT M.R.C.0.-NEW SHIPLOCK
[HNC SITE
BORING NO. 2-1U SAMPLE NO. 34-0
. GEPTH/ELEV 135.2/-125.5 | TECH. KJH
LABORATORY USRE WES DATE 07 JuL 8!

TRIAXIAL COMPRESSICN TEST REPORTY
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NORMAL STRESS. T/SQ FT
. Ysar= NAS AVG.
- SPECIMEN NO. Al Y2 | X3 4
- | WATER CONTENT. P 37.9 | 40.4 | 37.2 395
= - = ORY DENSITY. PCF 83.6 | 79.8 | 83.9 {%2.3
o o = | SATURATICN. ¥ 93.2 | 98.4 | 99.5
W - -
;: 2.0 PYOID RATIO 1.03211.10941.0C8
2 - %\ & | KRTER CONTENT. %
a u . W gRY DENSITY. PCF
I - w "
= -+ iy SATURRTION, ¥
£ oh sk S| voID RATIO
g ' Ys~_\\zé,g BACK PRESS.. TSF
5.1 MIN PRIN. STRESS. TSf} 0.5 1.% 3-0 .
e Max. DEV. STRESS. TSF| 1.39 | i.76 | 1.70 |[5">
5 TIME TO FAILURE. MIN.] 10 S 18 :
bt ed e e Lo e RAT TRA NCR.¥ :
¢ S T ATE OF STRAIN INC 5
AXIAL STRAIN, % INITIAL DIAMETER. IN.| i.41 ] i. 1.4l
CONTROLLEDG-STRAIN TEST INITIRL HEICHT. IN. 3.60 | 3.6C | 3.GC

CESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY: SILT LENSLS

[

LL 53 PL 22 |PI.41 CS 2.70 (ESTIMATED) |UNCISTURBED SPECTMEN | G TEST
REMARKS ; "~ | PROJECT M.R.G.0.-NEW SHIPLOCK
IHNC, SITE
BORING NO. 2-{U 'SAMPLE NO. 40-0
GEPTH/ELEV 153.3/-15G.7 | TECH. KOC

1 LABORATORY USAE KES

DATE 08 JuUL 81

TRIAXIAL COMPRESSION TEST REPGRT
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o 1.0 2.0 ‘ 3.0 Z. 5.G 5.0
NORMAL STRESS. T/SG FT
a0 Year = 110:5 AVGe
- SPECIMEN NO. ISUREZREE 4
- T RATER CONTENT. ¥ 45.7 | 45.1 | 44-9 | 45,2
o
- C =] ORY DENSITY. PCF 75.7 176.5 | 181 | 76|
s C Z[SATURRTION. % | 100+ | i00+ | 99.7
. = 2.0 VOID RATIC 1.22711.203|1-215
. - oz | WATER CONTENT. 7
» - 1
3 Wi GRY DENSITY. PCF
E (2] .
%) g SATURATION. 7
g S| V010 RATIO
& W I"BACK PRESS.. TSF
> s THIN PRIN. STRESS. TSF| 0.5 | 1.5 | 3.0 -
e - MAX. DEV. STRESG. TSF| i.57 | i-48 | 1.17 [141©
- . TIME T0 FATLJRE. MIN.| 2 12 32
NN FESEEESEE FRS TRAIN INCR.7| s 5
o — L= | RATE OF STR I
AXIAL STRAIN. 7 INITIAL GIAMETER. IN.| 1.42 | 1.42 | i.42
CONTROLLED-GTRAIN TEST INITIAL HEICHT. IN. | 3.00 | 3.060 | 3.00

DESCRIPTION OF SPECIMENG: PLASTIC CLAY (CHI. CRAY

LL 86 lPL 27 ]Px' 59 G5 2.70 (ESTIMATED) [uncrsruaaaa SPECIMEN | Q. TEST

REMARKS PROJECT HM.R.G.0.-NEW SHIPLOCK
IBNC SITE
) BORING NO. 2-1U SAMPLE NO. 52-0
R ' BEP'TH_/ELEV 207.3/-198.7 | TECHE . KOC
LABORATORY USARE WES DATE 08 JuL 81
TRIAXIRL COMFRESSION TEST REPGRT




o

Js 4O

C = 0 FOT/SF

&= 0O DEG

T/50 FT

SHEAR STRESG.
£

DEVIATOR STRESS. T/SQ FT
]

TAN & =

[ ——
AN

|

&w

A Y

TV 1

~

L ARV AN
:l'/i ;'1  S I N "'\ ISR SIS TR W HITEE LI LN
2.0 5.0 8.0 10.C
" NORMAL STRESS. T/8G FT -
‘ Ysat = 111-8 AV
- SPECIMEN NO. al vz | x3
- ) [ WATER CONTENT. 7 40.7 | 44.5 | 45.3 |47
- —| GRY DENSITY. PCF 79.8 | 77.1 | 16.1 {77-7
o '_g SATURATIGN. 7 99.7 | 100+ | 100+
- ‘| vOID RATIO 1.1141.187{1.215
- o[ WATER CONTENT. 7
Y “| GRY DENSITY, PCF
o \ :’J SATURARTION. 7 .
- ‘é VOID RATIO
Wi BACK PRESS.. TSF
L | MIN PRIN. STRESS. TSF|{ 0.5 [ 1.5 |3
§ MAX. DEV. STRESS. TSF| 2.5i | 2.82 | 3.05 [279%
i‘ TIME TO FRILURE. MIN.} 4 13 i8
c' - : "16 '!‘xs RATE. OF STRAIN INCR.Z 5 "] 5
_ AXIAL STRAIN. % INITIAL GIAMETER. IN.| 1.42 | i:42 | i.41
CONTROLLED-STRRIN TEST INITIAL HEICHT. IN. | 3.9G | 3.0GC | 3.00

CESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY; SILT LENSES

|PL 23 PI 52

G5 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN I G TEST

PROJECT M.R:G.0.-NEW SHIPLOCK

[ENC SITE .

. BORING NO. 2-1U SAMPLE NO. S5-C
DEPTH/ELEV 217.8/-208.3 | TECH. KOC
LABORATORY USAE WES DATE 09 JUL 91

TRIAXIAL COMPRESSION TEST REPORT
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G 1.0 2.0 3.0 . 4.0 5.0 _ 5.0
NORMAL STRESS. T/5Q. FT : ‘
3.0 AL Ksa\ = \\\‘O AVCT
s . SPECIMEN NO. Al 2 X3 4
- . é WRATER CONTENT, % 45.0 44.8 { 44.3 44,7
- =] DRY DENSITY. PCF 75.5 [ 76.5 [ 77.1 [7G.7
o g SRATURATION. ¥ i00s+ | 10G+ | 100+
w2
> 2. ¥0ID RATIO 1.205[1.202]1.183
. | \§ of | WATER CONTENT. ¥
(%>} [« o8
o S i GRY DENSITY. PCF
o @ — -
& | w SATURATION. 7
o 3 o©| vOID RATIO
2 1.0 b ,
= : W! BACK PRESS.. TSF
> = A{/}ﬁ A A.I'MIN PRIN..STRESS, TSF|{ G.5 | 1.5 | 3.0
e A MAX.- DEV. STRESS. TSF| 2.85 | 2.45 | 2.93 [2776
N TIME. TO FRILURE. MIN.| i2 il 19
SRR HISEE B itit’ I'RATE. OF STRAIN INCR.%| 4 4
s 5 ;0 15 20
AXIAL STRAIN, 7 J INITIAL GIAMETER, .IN.| 1.40 | 1.40 | 1.32
CONTROLLED-STRAIN TEST INITIAL HEICHT, IN. | 3.06C | 3.9G | 3.0

CESCRIPTION OF SPECIMENS: PLASTIC-CLAY (CH). CRAY: SLICKENSIDED

IL 81 |PL 30 PT Si

lGS 2.70 {ESTIMATED) JUNDISTURBED SPECIHENAI G TEST

REMARKS:

PROJECT M.R.G.0.-NEW SHIPLOCK

IHNG SITE

BORING NO. 2-1U

SAMPLE NO. 58-C

DEPTH/ELEV 230.4/-221.8

TECH. WJH

LABORATORY USAE. WES

ORTE 07 JUL 81

~ TRIAXIAL COMPRESSION TEST REPGCRT
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NORMAL STRESS. T/50 FT _ ' L
- Yok = 112-4 AVG
T SPECIMEN NO. Al Y2 X3 4
- _|WATER CONTENT. % | 42.5 [ 42.5 | 42-3 {42:4
r =9
- » = | ORY DENSITY. PCF | 73.0 | 78.7 | 79.0 |78, &
o C Z|SATURATION. 7 10G« | 100+ | 100+ ol
« - - - . 4
' > 2.0 =] VOID RATIO 1.134|1.141]1.135
- \, | WATER CONTENT. 7
2 éNg WIQRY DENSITY. PCF ]
(%)
= i X | o [saTuraTION. 7 L
o - S| voIo RATIO )
S 1.0 5 . Bs
= |4 | |&] BACK PRESS.. TSF S
= MWIN PRIN. STRESS. TSF| 0.5 | 1.5 | 3.0 =
e ' MAX. DEV. STRESG. TSF| 0.81 | i.48 | 1.95 |L.42 3
% TIME TO FAQILURE, MIN.[ 3 8 14 -©w
G""S"i‘lo'i' Lo | RATE OF STRAIN INCR.Z| i R -
b I ) < 0 :
AXTAL STRAIN, ¥ INITIARL GIAMETER. IN.| 1.40 | 1.40 | 1.40 b
CONTROLLED-STRAIN TEST INITIAL HEIGHT. IN. | 3.6C | 3.05 | 3.0C 7
GESCRIPTION OF SPECIMENS: PLARSTIC CLAY (CH)., CRAY: SLICKENSICED .
. . 'L.'
" [
LL 78 PL 3i ]Px'ﬂ CS 2.70 (ESTIMATED) ]UNDIS_TURBEU SPECIMEN | G.TEST 2N
REMARKS : PROJECT M.R.C.0.-NEW SHIPLOCK ‘ e
. : r
IHNC SITE &
BORING NO. 2-1U “]saMPLE NO. 85-B : E
. CEPTH/ELEV 257.5/-248.9 | TECH. WJH - .
LABORATORY USRE KWES DATE 09 JUL 8i <
TRIAXIAL COMPRESSION TEST REPORT
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G 2.0 4.0 6. 3.6 - 10.C 12.9
NORMAL STRESS. T/S5Q FT ' ‘
o.c Ysat= \4.2 AV Ce
' - SPECIMEN NO. Al Y2 X3 4
~ | WRTER CONTENT. % 39.4{39.8 | 39.98 29,7
o <
- " = ORY DENSITY. PCF 31.6 {81.7 [ 81.8 [B\.7
o C = | SATURATION. 7 $9.8 | 100+ | 100+
Bzl -
> 4.0 VOID RATIO i.0685|1.063|1.0sC
v - - e | WHATER CONTENT. ¥
2] of [+
&3 - X WIGRY DENSITY. PCF
(<4 2] T T 0 Y
& w SATURATION. %
o S| VOID RATIO .
(=] [
= | BACK. PRESS.. TSF
> K "IN PRIN. STRESS. T5F| G.5 | 1.5 | 3.0
e A MAX. DEV. STRESS, TSF| 2.53 | 3.G8 | 2.37 |2.653
5 A TIME TO FAILURE. MIN.| 17. 36 9 - ‘
Do o does el e 1ot ) FRATE OF STRAIN INCR.Z[ 3 5 3

o 5 10 15 20 : '

‘ RXTAL STRAIN. ¥ INITIAL GIAMETER, IN.| i.40 { i.40 | 1.39
CONTROLLED-STRAIN TEST » INITIAL HEICHT. IN. 3.6C | 3.60 | 3.G0
GESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY: SILT LENSLS.

N0 SLICKENS [DED .
L 75 PL 25 PI' 56 ]c—s 2.70 (ESTIMATED) |UNCISTURBED SPECIMEN | G TEST
REMARKS : . PROJECT M.R.C.0.-NEW SHIPLOCK
IENC SITE
BORING NO. 2-1U SAMPLE. NO. S37-C
. DEPTH/ELEV 265.8/-257.2 | TECH. WJH
S ' | LABORATORY USARE WES OATE 0% JUL 81
TRIAXIARL COMFRESSION TEST REPORT
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T1 117
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3.65 2617

TIME TO FRILURE. MIN.; 17
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RATE OF STRAIN INCR.%| 5
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CESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY

LtL 75 PL

28

Pl 47

CS .70 - (ESTIMATED) |UNDISTURBED SPECIMEN ‘ Q. TEST

REMARRKS :

PROJECT M.R.G.0.-NEW SHIPLOCK

IHNC SIT

£

BORING NO. 2-1U

SAMPLE NO. 70-B

GEPTH/ELEV 275.9/-268.3

TECH. WJH
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0 4 NORMAL STRESS, o, T/5Q FT 8 10 12
6 ] SPECIMEN NO. 1 2 3
; i | o Tule.7]50.7 1205
v f ; )] < o curt 74, 1ok.2 92,0 | 9L.5
g :I .Z' SATURATION, % se | 100+ 1100+ | 100+
»-; L = e lvoo raTio ¢, 0_776 0.818} 0. 771
v Z. s »; « WATER CONTENT, % . (28, 3 28.1 27.)_‘
;3 AT § Poeurr ".]95.0 193.1 196.1
g // 1 g SATURATION, % $¢{99.8 194.5%199.0
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§ Vi , ° ﬁ%:ua:szxnso T v |h,32 [4.32 )4.32
ERE Svmess. vosarr o |®]1.0 j2.0 }3.0
waxnow oeviaTon | @ oy 13 TR L AD [5.03T
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o! ) i + o, [vLTmaTe DEVIATOR [(0, - o i
] 'L:) S STRESS, T/SQFT
AXIAL STRAN, ¢, % INITIAL DIAMETER, IN. o, (1, 36 1.37 11.37
CONTROLLED STRAIN YEST  |INITIAL HEIGHT. IN. 13,00 }3.00 {3.00 :
pescripTion or specimens  STLT (ML) , GRAY i
LL IPL lm lGi 2.68(BE4Tpe oF seecimen UNDISTURBED‘ TvPEOF TEST R
remarxs: ¥PORE PRESSURE RESPONSE PROJECT M.R.G.0. - NEW SHIPLOCK
INDICATED 100% SATURATION ) THNC SITE ‘
. BORING NO. 2.T0 / lsAMPLE NO. 9B
‘loerruseLev 81.0, —72.24
. Casomaonv USAEWES - [°A™® 13 JUNE 1981
SHEET 1 OF 2. : JMS TRIAXIAL COMPRESSION TEST REPORT
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SPECIMEN NO. 1 2 3
WATER CONTENT, % w,
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% 3 '5‘ LB/ CU FT Pd,
¥ »
= £ < s
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2] 2 « lvowo raTi0 e, .
&~ 2 5 WATER CONTENT, % w, -
x
= = ——— % IDRY DENSITY
, @ 1 S g Ls/cu FY v,
8. w |sATuRATION % s
- X T <
o . o
= ~ 3 L |voio raTIO e,
QL 0 2 ® [FINAL BACK =
= lprESSURE, T/5Q FT Yo
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DESCRIPTION OF SPECIMENS
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DEPTH/ELEV Q9 /[ 70 |t ,
. wasoratory USAEWES IDATE 13 JUNE 1981
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. 2 [ercuer P4 [7h.0 173.0 J74.T
g 'g. SATURATION, % se P9.7 98,14. 99,2
v 2 = 3 » |voiD RATIO & [1.206 [1.327 1.272
s 4o 7] » 3 o [raven content. % w 18,9 k8.1 k.2
i NI S |§ e rafrh.6 b5 [77.8
u p= § 4 y [satumarion. x s. hoor Doo+ oo+
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< * [nessune, 1750 #T v ).32 .32 |4.32
g D e |wp.o_ .0 B.O
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TIME TO (0, -0,)-”( . MIN l t 236 2&2 ?6)4
0 N < 1 - ;J;.;lE::Ts DEVIATOR [(o, - 0,)
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w 75 lp‘_ 26 lp| 49 15.2.72(}3 FYPE OF SPECIMEN ImDISTU':RBEﬂ TYPE OF TEST R
REMARKS: PrROJECT M R, G,0, - NEW -SHIPLOCK
IBENC SITE
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oerTw/ELEY 117, 5/.108, 9
Lasoratory USAEWES [oare 16 JUNE 1981
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J [orY DENSITY g
E < L8/ CUFT
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3 - .\N WATER CONTENT, % 22.0| -22.9] 21.3
Y E | vorc RATIO .58 0.703|0.570
3 F Z | SATURATION. % 35.7| 85.G| 84.8
b= s | ORY DENSITY. PCF 38.7| 87.1] 99.4
. 2 8Cr vOID RATIO AFTER CONSOL ‘
) 2
5 . FIFTY PERCENT CONSOL. MIN | < 1 | <1 ] <1
N $ gobad gl | WATER CONTENT. % 19.3} 18.2{ 22.2
g ... .2 .3 .4 .5 -
HORIZ. DEFORMATION. IN. z | VOID RATIO
“ | SATURATION. ¥ -
= _|8.57 NORMAL STRESS. TSF i.0| 2.0} 3.0
- | MAXIMUM SHEAR.STRESS. TSF |G.35 |C.85 |1.00
N P = 0.336 ki S i
- TIME TO FRILURE. MIN 920 | 813 {613
C= . RATE. OF STRAIN. IN/MIN 65620 ].6656201.06620
. ULTIMATE SHEAR STRESS. TSf
TYPE SPECIMEN UNCISTURBED ' { 3.60 IN. SGUARRE 0.584 [N. THICK
CLASGIFICATION SILTY SAND (SM). CRAY '
LL PL RS [ : {os 2.66 (EST)
REMARKS .« PROJECT  M.R.GC.C. - NEW SHIPLOCK
IHNC  SITE
BORING NO. 2-1U SAMPLE  19-C
DEPTH/ELEV’ 73.8/-65.2 DATE 11 AUG 8t
- DIRECT SHEAQR TEST REPORT
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g | TN NG Z | SATURATION. % - 84.7| 84.6] 8i.9 S
w AN ' L
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* - [ULTIMATE SHERR. STRESS. TSF ' ' r
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: ‘ ]
LL PL [Pt | G5 2.68 (EST) i
REMGRKS : T PROVECT M.R.C.0. - NEK SHIPLOCK
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PRESSURE ., TSF

OVERBURDEN2PRESSURE . TSF WATER CONTENT, % 37.7 34.0

PRECONSCL. PRESSURE. TSF | |82 | ORY DENGITY. PCF 3¢.G 93.2

COMPRESSTON INCEX | Ox39 | SATURATION. Z - 32-1 198 «-
TYPE SPECIMEN UNCISTURBED | vOID RATIO i.108 8.312
SIA. IN  4.44 HT. IN 1.118 BRCK PRESSURE. TSF

CLASSIFICATION PLROTIC CLAY (CH).

CRAY

LL s! ]PL ]N 39

PROJECT M.R.G.C. - NEW GHIPLOCK

22
05 2.70 (EST) |Dig

THNC SITE

REMARKS £/ cy. —I8. ¢
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PRESSURE. TSF

BEFORE TEST  RFTER TEST

OVERBURDEN PRE.SSURE‘. TSF WATER CONTENT, % 40.3 65.3
PRECONSOL . PRESSURE . TOF E.O ORY DENSITY. PCF ' 55.2 71.9
COMFRESSION INCEX . 0.37 SATURRTION, % 59.5 10C + -
TYPE GPECIMEN - UNCIGTURBED VOID RATIO L 1.598 1.343
DIR. IN 4.34 HT. IN 1.123 BACK PRESSURE. TOF

TCLRSSIFICATION PLASTIC CLAY (CH). CRAY: SILT SEAQM

LL SS [PL 20 'lPT ‘35 PROJECT M.R.G.C. - NEW -SHIPLOCK

65 2.70 (EST3 |Big IENC SITE ‘

REMGBRKS =) EV; _7{9‘2 ] BORING NO. 2-IU GAMFLE NO. 22-0
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BEFORE TEST  AF
| OVERSURDEN PRESSURE. TSF WATER CONTENT. % 42.7 39.4
PRECONSOL . PRESSURE. TSF | 215 | GRY DENSITY. PCF 77.3 85.1
COMPRECSION INCEX - 1054 | saturation. 7 93.1 108 »
TYFE OPECIMEN UNC IS TURSED VOID RATIO 1.182 9.99¢
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fie ss  Jee 23 Jer 4z [PRouscT M.R.G.0. - NEW SMIPLOCK
05 2.70 (E5T) |Cyq ~IENC SITE _
REMRRKS o) gy —|014 BORING NO. 2-1y SANPLE NO. 28-C
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- PRESSURE. TSF

BEFORE TEST . AFTER TLST

OVERSURDEN PRESSURE. TGF WATER CONTENT. ¥ 49.1 35.7
PRECONSOL. PRESSURE. TSF | (.90 |DRY DENSITY. PCF 721 85.3
COMPRESSION INCEX * | 035 | SRTURATION, % 25.5 93.5
TYPE SPECIMEN UNCISTURSED | VOID RATID , La13 0.975
CIR. IN 4.44 [HT. IN 1.145 |BACK PRESSURE. TSF

CLASSIFICATION PLASTIC CLAY (CH). CRAY: SILY PGCKETS

L PL [P PROJECT M.R.G.G. - NEW SHIPLOCK
65 2.70 LEST) |Dyg ' IHNC GITE
REVARKS ) zv 1124 1 BORING NB.  2-1U SAMFLE NO. 3i-B
- o DEPTH/ELEV 121.0/-112.4 |GATE 03 SCT 81
Pz 9.

Cc = O35 CONSOLIBRTION TEST REPORT
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COMPRESSTON INCEX " lows4 |seTuRATION. ¥ 195+ 195 +
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TYPE SPECIMEN UNCISTURBED VOID RATIO 1.0%4 0.3%8
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Cox051 CONSOLIDARTICN TEST REPORT

B

> trees e —me s v,

o

R T

L.
and
.).




— /4,?C7
D5

c.. 0.20.3 0.9 i 2 3 S i0 20 30 50 100
i .90 ,
\
.
FEH
A
Y
)30
. a5 TIC \
1y - Lg\ \
TG \
NG y
\N

~L] N1
o \\\ \\ "'*\.\\

- N
£1.00 FH L
© RS N
o N
> L \ N
L ~
N i
\f\
S
- \\
$.7% -
~L\
\
oS
9.56
0.7 0.20.3 0.5 i 2 3 5 9 20 30 5 105
'PRESSURE. TSF. :

) BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE. TSF WATER CONTENT. 7 37.7 53.1
FRECONGCL. PRESGURE. TSF |74 |ORY DENSITY. PCF 74.3 79.5
COMPRESSION INCEX . 10.80 |sRTURATION. ¥ 921 105 +
TYPE SPECIMEN UNCISTURSED | vOIT RATIO 1.279 1.393
GIA. IN 4.44 |HT. IN 1.123 |BRCK PRESSURE. TSF
CLASSIFICATION PLASTIC CLAY (CH). GRAY
LtL 78 PL 23 - lP! 56 | PROJECT M.R.G.G. - NIW GHIPLOCK
G5 2.70 (ESTI |Dj9 IHNC SITE
REMSRKS ., fu —2]4-2 BORING NO. 2-1U SAMPLE NO. 55-0

pe = 7.4 . SEPTH/ELEY 222.9/-214.2 |GATE 14 OCT 82
Cec = 0.80

.CONSOLIDHTION'TEST REPGORT
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~ PRESSURE. TSF .

) BEFORE TEST  AFTER TEST
OVERSURDEN PRESGURE. TSF WATER CONTENT. 7 33.1 39.1
PRECONGOL - PRESOURE . TOF '—7‘3 GRY UENSITY. PCF 39 .% 93.9
COMFRESSION INCEX 0.42 |saturation. 195 + 108 +
TYPE SPECIMEN UNCISTURBED valpo RRT;Q 0.593 1-.912
CIn. IN 4.25 |HT. IN i.152 |BACK PRESSURE. TSF
CLASSIFICATION PLASTIC CLAY (CH). CRAY
LL 54 ]PL 20 ‘P! 34 PROJECT M.R.G.G. - NEW SHIPLOCK
65 2.70 (EST3 |Dig _ THNC GITE
REMGRKS L/LY. =246 BORING ND. 2-1U SAMPLE NO.  §4-D

SEPTH/ELEV  254.7/-245.1 |ORTE 14 2

Oc: 7.3 . DESTH/ELEV 254.7/-245.1 |ORTE 14 OCT 8

Cc= a.de CONSOLIDRTION TEST REPORT
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. PRESSURE. TSE
BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE. TSF | WRTER CONTENT. % 41.1 49.7
PRECONSGSL . PRESGSURE ., TSF q,g DRY DENSITY, PCF 8C.% 74.4
COMCRESSION INCEX .10.60 |saturation. 7 106 « 105+ .
TYPE SPECIMEN UNCISTURSED | vOID RATIO 1.038 1254
GIR. IN 4.25 |[HT. IN i.159 |BACK PRESSURE. TGF
CLRSSIFICATION PLASTIC CLAY (CH). GRAY _
LL 75 |PL 25 [Py 50 |PROJECT M.R.G.0. - NEW SMIPLOCK
05 2.70 (E5T By IHNC SITE
REMARKS ELEV. _2644 . BORING NC. 2-1IU ) SRT‘F'LE NO . 89-B
be-g.c . BEPTH/ELEV 273.0/-254.4 |GATC 14 OCT 81
fo= 000 CONSOLICATION TEST REPGRT
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